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Tenaris

Tubos de Acero de México, S.A,
Km 433.7 Carr. México-Veracruz

Via Xalapa

(91697} Veracruz, Ver. México
(52) 229 989 1100 tel
(52) 229 989 1120 fax

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero Page / Pagina:
06031571 1/5
Date/Dia:  20/09/2006

Customer { Cliente:

PLESA ANAHUAC ¥ CIAS,

S.A. DE C.V. Customer’s Order / Cliente Orden - item N° Customer's Reference / Referencia del cliente

Manufacturer's Works Order N® / Confirmacidn de Venta

092217/01
Manufacture Process ! Proceso de fabricacion Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

API SL/ASTM Al06/ASME

Standard or Specification / Normas o especificaciones.

Steel Grade / Grado de acero.

B/X42 PSL1

Ends / Extremos.

NORMAL BEVEL

SA106/ASTM AS53 BISELADO NORMAL

Dimensions / Dimensicnes.
88.50 X 7.60 MM
3 1/2 X 0.300 INCH

Lengir / Longitug.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quartity / Cantidad. 1 Pes/pz Mominal Weight / Peso Nominal

15.24 KG/M
10.25 LB/FT

| TENSILE TEST / ENSAYOS DE TENSION

Terars' is stamped. In case 1he owner of he o

This cenificate is not @ ceclaration of arg

may A be used as a decl
Este documento centific que os productos descrios aqui lueran manulacturados, prabados yo inspeceionados de acuerdo con la especticacian de referencia y satisfiace oS correspondientas reque

Tenaris (verde) @513 impraso en la hoja. En caso de que el poseedor del cerfiticado entrague una folocopia del mismo, deberd garantizar la conformidad cor: el o

Specimen condition Specimen dimensions Test Y. S, UT.S, Y.5.
Condicion de [a probeta Dimensiones de la probeta temp Unit / Unidad Unit / Unidad - ! m_ogmm:o.j
HeatN® | Sample N*| Ls Type Size Temp., JRG/MM2 KG/MM2 uTs Alargamiento
Colada N* § Muestra N° Tipo Ori Tamafo de
mm ensayo Regquired/Requerido Required / Requeride Required §% in 2 inches
Thdin: Thin: Min % =
Thiax: Thiax:
LAfin: LMin: Max O,
‘G Lviax: LMax: K3
40189 |502234C/B Rec L 18.89 x 7.38 TA 33.92 47.83 0.71 39.80
40189 }502267|C/B Rec. |l 19.02 x 7.51 TA 32.89 47 .74 0.69 38.70
40189 (502683 |C/B Rec L 18.87 =% 7.77 TA 32.87 46.33 0.71 35.80
Ls: Location of the L on de fa B: Body f Cuerpo RfU: Upset / Recaique Str: Strip specimen / Rectangular
Rou: Round bar specimen / Cilindrica T.5.: Tubular Strip / Segmento Tubular Ori: Orientation / Orientacion L: Longitudinal / Longitudinal
T: Transverse/ Transversal RT: Room Temperature / Temperatura Ambiente EUL: Under Load Meth UTS: Ultimate tensile strength / Resistencia
Max: Maximum / Maximo Obt: Obtained / Obtenido ¥ ¥.5.: Yield strength / Fluencia LMin: Logitudinal Minimum / Minimo Longitudinal
{EMax; Longitudinal Maximum / Maxime Longitudinal TMin: T Minimum / Minimao Transversal TMax: Transverse Maximum / Maximo Transversal Min: Minimum / Minimo
This s to certify that the products described here in were manufactyred, sampled, tested, andfor in with the {1 and meets the requirements is all raspects. This cestiticate is issued by a computerized system and it is valid with g .- On the original ifi 1he trad, k green colored

nal certificate would reiease a copy of 4, he must atest its conformity 1o the original one. taking upen nimselt the respansibifity for any unlawtul or not allowed use. Any zleration andior alstication wil be subjected ta the faw
ion of origin

entos. Este cerificado se emite mediante un sistema computarizade y s valico con trma sleconica. En el cenificado origing! e logatipo

¥ $€ hace responsable por cualgui

uso ilegal 0 ingebido. Cualquier atteracion wo falsficacion serd suieta aia ley.

Este ceniicada no-es, n nuede ser usago, como una declaracidn de origen

m DICA 777040




qm :m qmm Tubos de Acero de México, S.A.

Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 te

(52) 229 989 1120 fax
CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimerg Page / Pagina:
06031571 2/5
Date/Dia:  20/09/2006
Customer / Cliente PLESA ANAHUAC Y CIAS, S.A. DE C.V. Custormer’s Order / Cliente Orden - item N°

Customer’s Reference / Referencia del cliente Manufacturer’s Works Order N° / Confirmacién de Venta

092217/01
Manufacture Process / Proceso de fabricacidn, Product Type [ Tipo de producto. Surface / Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade ! Grada ce acero.

API 5L/ASTM Al06/ASME SAR106/ASTM AS53
Dimensiens / Dimensiones.

88.90 X 7.60 MM

3 1/2 X 0.300 INCH

Ends / Extremos. NORMAL BEVEL
BISELADO NORMAL
Nominai Weight / Pesoc Nominal

15.24 KG/M

B/X42 PSL1
Quantity / Cantlidad, 1 Pcs \“N

Length / Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

10.25 LB/FT
HARDNESS TEST / ENSAYOS DE DUREZA ]
Superficial Hardness / Dureza superficial. | G .
Extemal/ Externa
Heat N° Sample Unit Unidad: BHN
Colada N® § Muestra N° Ls JReg. Min: Req. Max:

Result /Resultado

40189 502234 (C/B 136
40189 (502267 |C/B 132
40189 (502683 |C/B 137

Ls: Location of the sample / Localizacién de la muestra

B : Body/ Cuerpo
Min: Minimum / Minimo

R/U: Upset/ Recalque

Req: Required / Requerido M
Max: Maximum / Maximo
e TECHNOLOGTICAL _TEST / ENSAYOS TECNOLOGICOS ]
Heat N® Sampia N° Flattaning Test
Colada N° | Muestra N° Ensayo de Aglastamiento

401838 502234 [GOOD/BUENO
40189 [502267 |GOOD/BUENO
40189 |502683 |GOOD/BUENO

This is to cendy that the produrts described here In were manutactured, sampled, tested, anelior i
Tenaris'is slamped. [n case the owner of the onginal Ger

in with ke i i and rmeats the requil

i@l cespects. This certilicate 1s issued by a computerized systerm and # is valig with electronic signature. O the original cerfificate the trade-mark green colored
icate would release a copy of #. he must attest its contarmity 1o the criginal one, taking upon nimsel! the responsility for any unlawfulor nat allowed use, Asy alteration andfor 1aisdication will be subjected 1o the law.
ror may it oe used a8 & deciaration of origin.

Esle documenta cerlifica que 108 productos descritos anui fue

This certificate is not & declaration of orig

7or manutaciurades, probados yio inspeccionados de acuerda con la especilicaciin de relerencia y satistace ios

. Este certificado se e

mediante un sistlema computarizado y es vilwe con firma electrdnica,  En & cerificado aniginal el logotipe
Tenaris (verde) esta impreso en |a hoja. En caso gde que o poseedor del cartificado eatregue una fotocopia cel mismo, denerd garantizar la conformidac con & original, y se hace responsable por cuaiquier uso ilegal o indebido. Cusiquier aleracisn yio falsficacion sard sujeta 2 la ley.
. Este certilicaco na &s, ni puede ser ysado, como una declaracion de origen.

W DICA 77704 0




= Tubos de Acero de México, S.A.
m:m q -m Km 433.7 Carr. México-Veracruz
Via Xalapa
{91697} Veracruz, Ver. México
(52) 229 989 1100 tel

N (52) 229 989 1120 fax
CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina:
06031571 3/5
Date/Dia:  20/09/2006

Customer/ Clente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - tem N* Custormer's Reference / Referencia del cliente Manufacturer’s Works Order N° / Confirmacion de Venta
092217/01
Manutacture Process / Proceso de fabricacidn, Product Type f Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Mormas o especificaciones. Steel Grade { Grado de acero. Ends / Extremos. NORMAIL BEVEL
APT 5L/ASTM Al06/ASME SA106/ASTM A53 B/X42 PSL1 . BISELADO NORMAL
Dimensions / Dimensiones. Lengtt / Longitud, Quantity / Cantidad. 1 Pcs/pz Nominal Weight / Peso Norminal
88.90 X 7.60 MM 6.00 / 6.50 MTS R : 15.24 EKG/M
3 1/2 X 0.300 INCH 19.70 / 21.30 FT : ; 10.25 LB/FT
CHEMICAL COMPOSITION / = COMPOSICION QUIMICA.
Compasition, % / Composicion % . L .

X100 X 1000 X 10000

Heat H Max

Colada Min

Sample N* [P Max]

Muesira N© Min

L -

40189 H 12 | 108 | 26 3 3 J1z2] 127] 42 1 60 31 6 2 1 2 16 1 30
502234 P 13 | 106 | 26 3 4 1 12 | 23 1 59 29 4 1 1 3 12 1 33
502234 P 13 | 106 | 26 3 4 1 12 | 23 1 59 29 4 2 1 3 11 1 31
502267 P 1z | 108 | 24 [ 4 1 12 | 43 1 61 34 4 1 1 3 13 1 33
502267 P 13 | 106 | 24 [ 4 1 1342 1 60 3z 4 1 1 3 11 3 33
502683 F iz 107 25 5 =) L1412 37 1 57 30 5 1 1 2 15 A 34
502663 P 12 | 107 | 25 6 3 Fi.3f 1z | 38 £ 56 3g 6 1 1 2 15 1 33
H: Heat/ Colada P: Product / Producto i

SUPPLEMENTARY INFORMATION / TINFORMACION SUPLEMENTARIA

FABRICADO POR SIDERCA

LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE UMA INYECCION FINAL DE UNA VARILLA DE SILICIURO DE CALCIO PARA OBTENER UNA FORMA GLOBULAR DE E
VENTUALES MICROINCLUSIONES.

MATERIAL LIERE DE CONTAMINACION DE MERCURIO.

This is to ceriy that the groducte d i herg in were ed, sampled, tested, andior i

i in with the ifit referenced and Meets Ihe requirements in all respects. This certficate is issued by &

i i gystem and it is valid with electranic signature. On the original certificate the trade-mark green colored
v for any uniawtul o not ailowed use. Any alteration and/ar faisification will be subjected fo the kaw

Tenarig’ is slamped. In case the guner of the original certificate would release 2 copy

t, he must attest its conformity 10 1he original one, taking upon Nimselt the respon:

This certificate is not a declaration of origin nor may it be used as a deciaration o ori

Este cenifica que los CESCrs agqui fusron manufacturadas, prodados o inspectionaces de acuendo con la especilicacion de referencia v slltistace los correspondienias requerimientos. Este 1 se emite i un sisterna i ¥ es valido con tirma elecinica.  En el certiticada criginal el logatipa
Tenaris {verde) est imoress én i hoja. En case de que el poseedor del cerfiticada entregue uma fefoconia del mismo. deberd garantizar la contarmidad con e o g

l. ¥ se hace responsable por cualguier use flegal o indebido. Cualquier alteracidn yio laisilicacion serd stjeta afa ley.
Esle centificado no es, Nl puede 5e1 u5aCe, COMO una deciaracisn de arigen. —

DICA 777 Q4G




= Tubos de Acero de México, 5.A.
qm :m q-m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México
¥ {52) 229 983 1100 tel

(52) 229 989 1120 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number/Namero Page / Pagina:

06031571 4/5
pate/Dia:  20/09/2006

Customer / Cliente:  PLESA ANAHUAC ¥ CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ltem N° Customer s Reference / Aelerencia def cliente Manufacturer's Werks Order N° / Confirmacion de Venta
092217/01

Manufacture Process / Proceso de fabricacidn Product Type / Tipo de producto. Surface | Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones, Steel Grade / Grado de acero Ends / Extremos. NORMAL BEVEL

API S5L/ASTM AlCe6/ASME SAl06/ASTM AS53 B/¥42 PSL1 BISELADO NORMAL

Dimensions / Dimensionas. Length / Longitud. Quantity / Canlidad 1 Pcs/pz Nominal Weight / Pesa Nominal

88.90 X 7.60 MM 6.00 / 6.50 MTS 15.24 RG/M

3 1/2 X 0.300 INCH 19.70 /7 21.30 FT . : 10.25 LB/FT

SUPPLEMENTARY TINFORMATION / INFORMACION SUPLEMENTARIA

FABRICACION DE TUBO: LAMINADO EN CALIENTE Y SIN COSTURA.
CONTROL VISUAL Y DIMENSIONAL: SATISFACTORIO.

NO REPARADO POR SOLDADURA.

LA DUREZA CUMPLE CON LA NORMA NACE MR 01-75 ULTIMA EDICION.
EDICION DE LA NORMA : ASME SA 106/01.

EDICION DE LA NORMA : ASME SA 53/01.

EDICION DE LA NORMA : NACE MR-01-75 ULTIMA EDICION
EDICION DE LA NORMA: API 5L, 43° Edition 2004.

EDICION DE LA NORMA: ASTM AS53/04a.

EDICION DE LA NORMA : ASTM A106/04b.

TRATAMIENTO TERMICO: DIRECTO DE LAMINACION.

CONTROL NO DESTRUCTIVO: SATISFACTORIO.

METODC DE INSPECCION: E.M.I. (FULL LENGTH) LONG. (EXT.) NOTCH 5% (INT.) NOTCH 12.5%.
PROTECTOR EXTERNO: MC-PLASTICO CERRADO NO LEVANTABLE.

PRESION DE PRUEBA HIDRAULICA: 3000 Psi (5 seg.)
TAMSA REF: 642254

This is 10 certify thal the groduCts described nere in were manufaciured, sampled, tested, andior n with the icat and megts the requirements in afl respects, This cendicate /s issued by & computerized system and i is valic with e gy . On Ine original it he trads green colored.
Tenaris' is slamped. In case the owner of the original certificate would release @ copy of it, he must attest its conformity to the original one, taking upon himse!! the responsibility for any uniawiul o not allowed use. Any alteration and/or farsfication will be Suljected 1o 1ne [aw
c ray 1 be used as a declaration of origin

This certiticate is not a declaration of o

Este documento certifica que tos productos deserilos aqui fugron . yio i de acuendo con la especificacion de relerenciz y satistace los carrespondiantes feg 5. Este certdicaco se emite mediante un sistema computanzado y s valico con firma electdnica.  En ef cedificado anginal & iogotipo
Tenaris (verde) ests impreso en la hoja. En caso deque el et entreque una fotocopia del mismo, deberd garantizar fa conformidad can el origingl, y se hace responsable pos cuaiquie vso llegal o indenido. Cuslquier seracion yio falsiicacion sara sueta a fa ley

Este ceslificada no es, »i guede ser usado, como una declaracion de origen. _

DICA 777 04.0




A = Tubos de Acero de México, S.A.
—— m:mq—m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México
{52) 229 989 1100 tel
(52) 229 989 1120 fax
CERTIFICADO DE PRUEBAS EN FABRICA Number/Namero Page / Pagina:
06031571 5/5
pate/Dia: - 20/09/2006
Custorner / Clierte:  PLESA ANAHUAC ¥ CIAS, S.A. DE C.V. Custorner's Order / Clierte Orden - tem N° Customer’'s Reference / Referencia del cliente Manufacturer’s Works Order N° / Confirmacién de Venta
0%2217/01
Manutacture Process / Proceso de fabricacion. Product Type { Tipo de producte. Surace f Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas ¢ especificaciones Steel Grade / Grado de acerc. Ends / Extremos. NORMAL BEVEL
API S5L/ASTM Al06/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL
Dimensicns / Dimensiones Length ¢ Longitud. Quantity / Cantidad. 1 Pcs \ﬂN Mominal Weight f Peso Nominal
88.90 X 7.60 MM 6.00 / 6.50 MTS . 15.24 KG/M
3 1/2 X 0.300 INCH 19.70 / 21.30 FT 10.25 LB/FT

TAMSA QUALITY DEPARTMENT SIGNATURE

/

F i
i F
QUALITY CERTIFICATION DEPT : CHIEF OF QUAL CE ms.M\\.E..noz DEFT

DEPTD. CERfIE ,q\,,o N DE nZ.. AESPONSABLE DEL fDEPTC.CERTIFLCACION DE MALIDAD
DE L& CRU. %.H.ﬂ?\ﬁ.u.ﬂ AVILA

ey 7 U ,I., M
PR T B i S

Quaality System Certified
M7 110950
This is to certify that the products d» ribed here in were manufactur samaled, 1ested, and/or i d in ol with the t . and meels the i s in all respects. This ifi is issued by a

system and it i valid wan glectronic signatute. On the oniginal ceniticate the trade-mark green cotored
ation andfor falsification will be subj tothe law.

Tenaris is stamped. In case the owner of the ariginal cenificale would release a copy of it, he must afiest its cordonmity to the ariginal one, taking upon himsedf e responsibility fod any unlawful or not allowed use, Any af

This certiicate 5 not & declaration o origin nor may it be used as & decarstion of origin.

Esle documenta cerlifica que las productos descriios aqui fleron Wo de acuerdo con ta especiticacian de relerencia y satistace fos comespondientes requerimientos. - Este cenificado se emite meciante un Sislema computarizads y es vikido can fuma elecirdaica. - En el cendlicado original el logotipe

Tenasis (verde) esta impresa en la haja. En caso de que el poseedar del cedificado entregue una fotocopia del mismo: debera garantizar la conformidad con el original, v se hace responsabie por cualguier usoe fegal ¢ indebido. Cualeuier aiteracion o falsificerion sera sujeta a la ey
DICATYT 040

Este certilicado no es, ni guede 3

usado, comoe una declaracidn de orlgen




